Managing Water in the West

Desalination and Water Purification Research and Development
Report No. 117

Microfiltration/Reverse Osmosis
Ocean Water Desalination Pilot
Plant Project

Submitted by:

West Basin Municipal Water District
17140 Avalon Blvd.
Carson, CA 90746-1296

14,

West Basin Municipal Water District

Agreement No. 05-FC-81-0838



Form Approved
REPORT DOCUMENTATION PAGE OMB No. bro4.0188

The public reporting burden for this collection of information is estimated to average 1 hour per response, including the time for reviewing instructions, searching existing data sources, gathering
and maintaining the data needed, and completing and reviewing the collection of information. Send comments regarding this burden estimate or any other aspect of this collection of information,
[...]
Figure 56 - Dow SW30HRLE Permeate Conductivity June 2007 — September 2007

110

100

90

r 80

70

60

50

Temperature (F)

40

30

Normalized Conductivity (uS/cm)

20

10

2 @ <y N N ] X Q Q © Q Q
= N w = N w © = N [« = N
o =} =} o =} =} N} © © N} © ®©
L \ IS IS \ 3 Q © @ Q
N N N N N N o N N o N N
o o o o o o o o o o o o
o o o o o o ~ o o ~ o o
~ ~ ~ ~ ~ ~ < ~ ~ <
Date
= Raw Conductivity[uS/cm] + Normalized Conductivity[uS/cm] ¢ Temperature[F] ‘

87



Figure 57 - Hydranautics SWC4+ Permeate Conductivity June 2007 — September 2007

550 110

Temperature (F)

Normalized Conductivity (uS/cm)

(2] (2] ~ ~ ~ ~ [ee] [o2] [e2] (e} [{e} [{e]
=y @ =} X N =~ @ @ @ © © ©
[ N = = N w = N (%) © = N
= = Ny = = = o o o NG © ©
~ ~ N ~ ~ - = = = N = =
N N o N N N N N N o N N
o o o o o o o o o o o o
o o ~ o o o o o o ~ (=) o
~ ~ ~ ~ ~ ~ ~ ~ ~ ~
Date

¢ Raw Conductivity[uS/cm] 4 Normalized Conductivity[uS/cm] ¢ Temperature[F] \

Water samples were collected throughout the period of testing for detailed
analyses. The flux rate of the RO membranes were varied to 8, 10, and 12 GFD
to obtain data on permeate water quality at these different flux rates. At each flux
rate, two sets of samples were collected and the average data is shown in Tables
28 and 29 below. The TDS, chloride, and boron concentrations are also compared
to the manufacturers’ projected performance at those conditions. Both the Dow
and Hydranautics membranes experienced permeability loss since startup which
had some impact on overall rejection characteristics as well. This could be part of
the reason for seeing actual RO permeate values significantly lower than
projected in certain instances.

88



Table 28 - Dow Average Water Quality June 2007 — August 2007

Filmtec 8 GFD

Filmtec 10 GFD

Filmtec 12 GFD

Ave Temp 25.2°C Ave Temp 28.3°C Ave Temp 22.22C
RO Projected RO Projected RO Projected
Parameter RO Feed] Permeate | Permeate RO Feed| permeate | Permeate RO Feed| permeate | Permeate Units
TDS 37000 107 262 38500 105 260 36000 64 139 mg/L
Lab pH* 8.1 7.1 8.2 7.1 8.2 7.3 UNITS
Alkalinity (as CaCO3) 113 <2 115 <2 116 <2 mg/L
Bicarbonate (as CaCO3) 112 <2 113 <2 114 <2 mg/L
Carbonate (as CaCO3) 1.3 <0.1 1.5 <0.1 1.7 <0.1 mg/L
Hydroxide (as CaCO3) 0.06 <0.01 0.071 <0.01 0.08 <0.01 mg/L
Sulfate 2580 25 2590 2.5 2630 2.5 mg/L
Chloride 19450 60.2 153 19100 61 152 19350 38.3 81 mg/L
Nitrate (as N) <25 <0.1 <25 <0.1 <25 <0.1 mg/L
Nitrite (as N) <25 <0.1 <25 <0.1 <25 <0.1 mg/L
Bromide 67 <0.2 58 <0.2 61 <0.2 mg/L
Calcium 422 0.29 419 0.24 416 0.2 mg/L
Magnesium 1335 0.94 1355 0.83 1240 0.6 mg/L
Hardness (as CaCO3) 6551 4.6 6626 4 6144 32 mg/L
Ca Hardness (as CaCO3) 1054 0.7 1046 0.6 1038 0.5 mg/L
Sodium 11000 38.7 11100 38 10300 22.7 mg/L
Potassium 409 1.51 416 1.5 392 0.9 mg/L
Fluoride 0.85 <0.1 1 <0.1 0.9 <0.1 mg/L
Strontium 8 0.0048 mg/L
Barium <0.025 <0.010 <0.025 <0.010 <0.025 <0.010 mg/L
Boron 4 0.6 0.92 3.9 0.63 0.87 4.1 0.35 0.59 mg/L
Silica <10 <1 <10 <1 <10 <1 mg/L
Ammonia (as N) <0.1 <0.1 <0.1 <0.1 <0.1 <0.1 mg/L
TOC 34 <0.5 3 <0.5 3 <0.5 mg/L

&9




Table 29 - Hydranautics Average Water Quality June 2007 — Aug 2007
Hydranautics 10 GFD

Hydranautics 8 GFD

Ave Temp 25.22C

Ave Temp 28.32C

Hydranautics 12 GFD
Ave Temp 22.22C

RO Projected RO Projected RO Projected
Parameter RO Feed| permeate | Permeate RO Feed| permeate | Permeate RO Feed| permeate | Permeate Units
TDS 37000 91 194 38500 91 169 36000 58 111 mg/L
Lab pH* 8.1 6.3 8.2 6.3 8.2 6.4 UNITS
Alkalinity (as CaCO3) 113 <2 115 <2 116 <2 mg/L
Bicarbonate (as CaCO3) 112 <2 113 <2 114 <2 mg/L
Carbonate  (as CaCO3) 1.3 <0.1 1.5 <0.1 1.7 <0.1 mg/L
Hydroxide (as CaCO3) 0.06 <0.01 0.071 <0.01 0.08 <0.01 mg/L
Sulfate 2580 <2 2590 <2 2630 <2 mg/L
Chloride 19450 51 113 19100 49 99 19350 31 65 mg/L
Nitrate (as N) <25 <0.1 <25 <0.1 <25 <0.1 mg/L
Nitrite (as N) <25 <0.1 <25 <0.1 <25 <0.1 mg/L
Bromide 67 <0.2 58 <0.2 61 <0.2 mg/L
Calcium 422 0.12 419 0.13 416 0.1 mg/L
Magnesium 1335 0.39 1355 0.32 1240 0.3 mg/L
Hardness (as CaCO3) 6551 1.9 6626 1.5 6144 1.6 mg/L
Ca Hardness (as CaCO3) 1054 0.3 1046 0.3 1038 0.7 mg/L
Sodium 11000 32 11100 31 10300 18.4 mg/L
Potassium 409 1.49 416 1.4 392 0.8 mg/L
Fluoride 0.85 <0.1 1 <0.1 0.9 <0.1 mg/L
Strontium 8 0.0023 mg/L
Barium <0.025 | <0.010 <0.025 | <o.010 <0.025 | <o0.010 mg/L
Boron 4 0.63 0.57 3.9 0.67 0.49 4.1 0.29 0.35 mg/L
Silica <10 <1 <10 <1 <10 <1 mg/L
Ammonia (as N) <0.1 <0.1 <0.1 <0.1 <0.1 <0.1 mg/L
TOC 3.4 <0.5 3 <0.5 3 <0.5 meg/L

90




Domoic Acid Concentration (ug/l)

10

0.1

0.001

Algal Toxins

Another important water quality aspect of ocean water desalination has to do with
the presence of algal toxins in the ocean water. One such toxin produced by the
marine diatom Pseudonitschia is domoic acid, which can cause Amnesic Shellfish
Poisoning (ASP) in humans and has been responsible for the death of marine
mammals such as sea lions and seals along the southern California coast. This
toxin accumulates in shellfish and small fish such as sardines and anchovies, that
when consumed by humans and sea mammals can result in ASP.

As part of the pilot study, samples of raw water and RO permeate were collected
regularly and analyzed for the presence of domoic acid by the University of
Southern California. Figure 58 shows levels of particulate and dissolved domoic
acid present the raw ocean water for Phase B of testing. Not once during Phase A
or Phase B of testing did domoic acid appear in RO permeate. This is to be
expected since the molecular weight of domoic acid (311) is large enough to be
rejected by the RO membrane.

Figure 58 - Domoic Acid Levels in Ocean water 2005 - 2007

*
-
[ ]
11 ]
[ ]
]
[ ]
a®
™ [ ]
- ]
[ ]
[ ]
- *
*
[ ]
] *
0.01 -
*
*
*
T T T T T T
B S ~ = B S ~ = B » ~
= = N =y = = N =y = = =
= ) ™ < ™ o ~ < ~ © =
= X = = = 2 X N} N =< 5
S o S = S =] S N =] =) 2
a1 a1 a1 S > > > [=) ~ ~ S
a [} ~
Date

\ = Dissolved Domoic Adic —e— Particulate Domoic Acid

RO Summary

The RO membranes tested operated effectively at 8 to 12 GFD flux rate on either
MF or UF filtrate.

91



Phase A testing was based on the established seawater RO membranes available
at the time, Hydranautics SWC1-4040 and Dow SW30-4040. Each of these
membranes demonstrated the capability of providing permeate water less than 300
mg/L TDS on the influent water throughout its temperature range.

Phase B testing provided valuable information on four next generation RO
membranes. Of the four membranes tested, Dow SW30HRLE, Hydranautics
SWC4+, Toray TM810, and Koch 1820SS, all but the Koch 1820SS product
warranted consideration for further testing. The Koch 1820SS lower boron
rejection and lower permeability were the major factors for this membrane not
being considered for phase B3 testing. Each of the “next generation” membranes
tested demonstrated the capability to produce water with less than 200 mg/L TDS
across the influent temperature range, and less than 300 mg/L across the effluent
temperature range.

The difference in chloride rejection versus boron rejection among the membranes
tested was unexpected and noteworthy to those developing full-scale
implementation of ocean water RO. The Hydranautics SWC4+ achieved similar
permeate boron concentrations as Dow and Toray membranes, but demonstrated
substantially lower chloride concentration, albeit at higher operating pressure.
This membrane would be of interest in those projects where chloride is the critical
constituent for meeting treatment objectives.

Phase B also provided operational data on power plant influent and the warmer
power plant effluent stream. Operation at the higher temperatures resulted in
higher permeate concentrations and lower feed pressure requirements, as to be
expected. The magnitude of these changes can be seen in Figure 53.

Operation of the power plant during the summer months coincided with an
increase in algal biomass in the ocean. This increased presence of marine
microorganisms together with the elevated temperatures of the post condenser
effluent seems to exacerbate RO biofouling. Cleaning trials over the course of
Phase B testing indicate that high pH cleaning formulations with a pH of 12 are
necessary to remove some forms of biogrowth. Note that the Phase A testing
required no RO cleanings. The main differences between Phase A and B is the
water temperature. Operating on warmer effluent water increased the biofouling
of the RO membranes.

The presence and removal of the algal toxin domoic acid by RO membranes was
investigated during Phase B. The RO membranes showed excellent removal of
both particulate and dissolved domoic acid from the raw ocean water. All
permeate samples tested resulted in Non Detect, even when levels of domoic acid
in the feedwater were considered high when compared to average concentrations.
The lower detection limit in the test for presence of domoic acid is 0.002 pg/liter.

92



This page intentionally
left blank

93



Process and Equipment Challenges

Bromamines vs. Chloramines and the Oxidation of
the RO Membranes

Membrane processes are susceptible to a phenomenon called membrane
“fouling.” Fouling, quite simply, is the loss of water permeability or throughput
due to the accumulation of one or more foreign substance on the surface of the
membrane. (American Water Works Assoc., 1999) As a result of the loss of
permeability, fouled membranes require more pressure than clean membranes to
produce an equivalent amount of product water. Fouling rates are typically the
driving factor in the selection of the operating flux of a membrane system. One of
the primary goals of this pilot study is to assess the membrane fouling rates at
different operating fluxes.

Previous ocean water microfiltration testing demonstrated that the addition of
chlorine to the feed water enhanced the microfiltration membrane performance.
The chlorine or oxidant inactivates the microorganisms that can foul the MF
membranes. However, thin-film reverse osmosis membranes contain polymers
that are destroyed by strong oxidants such as free chlorine. In many past ocean
water RO installations on open intakes with conventional filtration pretreatment, a
reducing agent, such as sodium bisulfite is added after significant chlorine contact
time to neutralize the oxidant before it contacts the RO membranes. However,
this continuous chlorination/dechlorination process has been shown to actually
enhance the tendency towards biological fouling of the RO. (Hamida and Moch,
1996)

Many MF/RO membrane facilities operating on wastewater use a different
approach to control membrane fouling. In these facilities, chlorine is added to the
feed water to enhance the membrane performance. Ammonia, naturally occurring
or added to the wastewater, combines with the chlorine to form chloramines. The
intent is to have a combined oxidant that would improve the fouling rate of both
the MF and RO processes. This chloramination>MF->RO process has been
used successfully on many wastewater reclamation facilities including the 20
MGD West Basin Water Recycling Plant. The ammonia reacts with free chlorine
or HOCI to form chloramines. The following reactions apply:

Reaction 1, Addition of sodium hypochlorite: NaOCl + H,O -
HOCI + NaOH
Reaction 2, Formation of monochloramine NH,OH + HOCI >
NH,Cl1 + 2H,0
Reaction 3, Formation of dichloramine NH,Cl + HOCI =
NHCI, + 2H,O

94



Reaction 4, Formation of trichloramine’ NHCl, + HOCI -
NCl; + 2H,0

Chloramines are weaker oxidants than HOCI or OCI- (free chlorine), and RO
membranes are tolerant of a few mg/L chloramines. Furthermore, it has been
demonstrated that the presence of chloramines in the water enhances the
membrane performance by inhibiting membrane fouling.

This chloramination process was attempted on ocean water during this study.
However, two items complicated the formation of chloramine on this water
source. First, ammonia is not present is ocean water and thus must be added.
Second, the presence of bromide (Br’) in ocean water interferes with the reactions
above. The Pacific Ocean water source used in this study has ~64 mg/L of Br.
Br substitutes for CI” in reactions 1 - 4 listed above such that the chlorine addition
to ocean water actually produces hypobromous acid (HOBr) instead of HOCI.
Furthermore, subsequent ammonia addition creates bromamines instead of
chloramines due to chemical kinetics. The following reactions apply:

Reaction 5, Addition of NaOCI to ocean water NaOCl + Br- = HOBr +Cl-

Reaction 6, side reaction with chloramines NH,Cl +Br- + 2H,0 - HOBr +
NH4OH + Cl-

Reaction 7, subsequent Ammonia addition NH4OH + HOBr - NH,Br + 2H,0

Reaction 8, dibromamine formation NH,Br + HOBr = NHBr, + H,O
(White, 1999)

To protect the RO membranes from oxidation by HOBr, the molar ratio of
NH3:HOCI addition should be about 2:1 or greater. A 1 mg/L NaOCI addition
and subsequent 1mg/L. NH4OH addition utilized in this pilot study represents an
NH3:HOCI molar ratio of 2.1:1. However, HOBr and bromamines are stronger
oxidants than their chlorine equivalents, HOCI and chloramines. There was little
information or data on the exposure of thin film composite reverse osmosis
membranes to bromamines. The chloramination process was selected for this
study to determine the success of enhancing the MF/RO desalination operation on
open intake ocean water.

As depicted in Figures 38 and 39, this chlorination, followed my MF, followed by
ammonia addition, followed by RO process failed to protect the RO membranes
from oxidation. The specific flux and permeate conductivity of RO Train #1
(Dow membranes) started rising almost immediately. Train 2 (Hydranautics)
proved to be more resistant, but after ~100 days of operation it was clear that the
salt passage or permeate conductivity of this membrane was rising as well. On
September 1, 2002 the NH4OH addition rate was increased by 50% to 1.5 mg/L.
This did not alleviate the problem and the permeate conductivity continued to

95



rise. In response to the RO deterioration, on October 3, the continuous
chlorination in front of the MF was discontinued. Subsequently, attempts were
made to run without any chlorine in the process and rapid MF fouling was
observed. Chlorine in the 20 - 40 mg/L range was then utilized in the MF
backwash, an intermittent operation. An additional “rinse” step was added to the
MF backwash to ensure no chlorine was carried over to the RO. This, combined
with the addition of sodium bisulfite in front of the RO was utilized in the
remainder of the trials.

96



Power Plant Heat Treatment Cycles

The pilot trails were started in June 2002. Soon thereafter, the power plant
performed a heat treatment, or “heat treat” cycle. Approximately every one to
three months the power plant influent which feeds the pilot equipment was “heat
treated” to control biological growth/attachment. The heat treat consists of
recirculation of ocean water at 105 — 120 °F. During the heat treatment,
barnacles/shells and organic matter die and are removed from the walls of the
process piping. The pilot plant is turned off during this time to prevent this
material and the high temperature water from reaching the membrane systems.
However, there is a significant “release period” after the end of the heat treatment
where shells and other particulate matter were discharged from the piping walls.
This caused repeated clogging of the booster pump impeller as well as the pilot
feed line and resulted in shutdowns of the pilot process. To alleviate this
problem, the 800 pum strainer was relocated to a position in front of the booster
pump. However, some of the particulate matter was small enough to pass
through the 800 um strainer, the booster pump, and the 500 pm strainer on the
Siemens CMF-S unit. This particulate matter was discovered in the feed
distribution channel in one of the autopsied CMF-S modules, and was believed to
be the cause of some, but not all of the fiber breakage experienced with the first
set of MF modules.

Addition of Arkal Spin Klin Filter

The study experienced numerous Siemens CMF-S module fiber breakage events;